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Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

Front Wheel Assembly - Fits 60", 72" & 76" Decks

1 RM83541 M83541 Bushing - Flanged - 1 in ID 4
2 RAM101016 AM101016 Fork - Front Caster 2
3 R19M7841 19M7841 Bolt - Hex HD M12 x 170 2
4 R14M7401 14M7401 Locknut - 12mm x 1.75 2
5 RCT5120111 M90989 Tire - 11x4.00-5 Nhs (4 Ply) Carlisle Smooth 2
5 R500550 ﬁM] 81 22? Tire & Wheel - Pneumatic 4 Ply Carlisle 2
6 R500551 Bushing - Flanged 4
7 R500552 Bearing - 3/4 x 1-3/8 x 1 4
7 RJD7945 JD7945 Bearing - Caster Wheel - 1 3/4" Long 4
JD7797,
8 R302-5 |D7842, Fitting - Grease 2
JD7844
27 RM84516 M84516 Spacer - Caster Wheel 2
28 RTKT355 M90984 Tube - 410/350-5 Kenda TR87 Valve 2

Rear Wheel Assembly - Fits 60" & 72" Decks

AM101029

9 RAM101029 AM104126’ Wheel - Rear Caster Assy 2
10 R19M7819 19M7819 Bolt- Hex HD M12 x 90 2
11 RM88385 M88385 Washer - Thrust Caster Whl 4
12 RM87636 M87636 Spacer - Caster Wheel 2
13 RM88384 M88384 Retainer - Seal Caster Whl 4
14 RAM100638 AM100638 Bearing - w/Sleeve 2

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
15 R471217 JD7803 Fitting - Grease 2
15 RM87570 M87570 Fitting - Grease 2

Rear Wheel Assembly - Fits 76" Decks

17 RM74566 M74566 Tire & Wheel - Rear 2

Detail Description: Incl: R500551 and R500553 - 6" X 3":

19 R500553 Bearing 2
20 RM74567 M74567 Bolt - Hex HD 1/2-13 x 5 GR5 2
21 R32146-13 M74568 Locknut - 1/2-13 2
22 RM74564 M74564 Caster Fork - 76 Rear Wh 2
24 RM74565 M74565 Bushing - Caster Wheel 2
25 R24H1275 ﬁ#g;gzm Washer - Caster Fork 4
26 RPT8900 PT8900 Washer - Rear Caster Wheel 4

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




